South Central
Wastewater Authority

Financial Statements
Year Ended June 30, 2020




South Central Wastewater Authority

Financial Statements
Year Ended June 30, 2020



SOUTH CENTRAL WASTEWATER AUTHORITY

Petersburg, Virginia

(A Public Body Politic and Corporation Chartered July, 1996)

- Board of Directors -

Douglas E. Smith, Chairman
City of Colonial Heights

Aretha Ferrell-Benavides, Vice-Chairman
City of Petersburg

George B. Hayes, P.E., Secretary-Treasurer (alternate)
Chesterfield County

Dr. Joseph P. Casey, Member
Chesterfield County

Percy C. Ashcraft, Member
Prince George County

W. Kevin Massengill
County of Dinwiddie
- Officials -
Robert B. Wilson, P.E., Executive Director
James C. Gordon, Assistant Executive Director
[...]
not own or operate any of the collections systems.



Summary of South Central Wastewater Authority Operations: (Continued)

FY2020 SCWWA MEMBER FLOWS RECEIVED FOR TREATMENT
(TOTAL GALLONS)

Dinwiddie,
375,334,670

Prince George,
169,500,036

Colonial Heights,
729,281,921

Petersburg,
2,327,442,448

The treated effluent from the SCWWA wastewater treatment facility discharges to the Appomattox River, a
tributary of the James River, a major watershed of the Chesapeake Bay. FY2020 was drier than normal which
impacted flows. Based on data since 2005, average flows appear to be fairly flat but are variable depending on
the rainfall experienced within the fiscal year. Growth projections based off the Base Hazen 2014 projections
and the Crater Plan District (CPD) Growth projection show flows at approximately 14mgd in 2050.

South Central Wastewater Authority
Projected Annual Wastewater flows
25

20

MGD
£
v
\'_
\
\
{

H D D XA O DA N DD WD 0D O DD DAY A N O

N L O R A I I i M I I M I A S M S I M M I I S P e

AT AT AT AR AR AR AR AR AR AR AR ADT AST AST AST ADT ADT ART ADT AR ADT AR AR AR D AD
Fiscal Year

— A\ve Mgd e Design Flow Projection - Base (Hazen 2014)

@= o eProjection-CPD Proj Growth eeececee Projection - 1.25% Growth

4



Financial Highlights

The assets and deferred outflows of resources of the Authority exceeded its liabilities at the close of the most
recent fiscal year by $32,555,913 (net position). Of this amount, $15,610,698 is reported as unrestricted net
position.

The Authority's total net position increased by $2,431,405.

The Authority's total long-term obligations which include net OPEB liability, net pension liability and
compensated absences increased by $163,152 during the current fiscal year. The Authority’s investment in
capital assets decreased during the year by $617,252 after recording depreciation expense of $1,195,209.
Details of these items can be found under the heading “Capital Asset and Debt Administration”.

Total revenues increased by $610,714 (net of loss on disposal of capital assets). Total expenses increased
by $579,764 excluding abandoned project costs expensed in fiscal year 2019.

Refunds due to member localities for FY2020 totals $69,708.

Financial Analysis

As noted earlier, net position may serve over time as a useful indicator of an Authority's financial position. In the
case of the Authority, assets and deferred outflows of resources exceeded liabilities and deferred inflows of
resources by $32,555,913 at the close of the most recent fiscal year.

By far the largest portion of the Authority's net position (52 percent) reflects its net investment in capital assets.
The Authority uses these capital assets to provide services to its customers; consequently, these assets are not
available for future spending.

The following table provides a summary of the statement of net position.

Net Position

2020 2019
Current and other assets $ 16,442,436 $ 13,905,677
Capital assets 16,945,215 17,562,467
Total assets $ 33,387,651 $ 31,468,144
Deferred outflows - pension related items $ 199,557 $ 104,540
Deferred outflows - OPEB related items 34,594 20,958
Total deferred outflows $ 234,151 $ 125,498
Long-term liabilities $ 679,386 $ 516,234
Other liabilities 238,388 724,494
Total liabilities $ 917,774 $ 1,240,728
Deferred inflows - pension related items $ 91,843 $ 155,335
Deferred inflows - OPEB related items 56,272 73,071
Total deferred inflows $ 148,115 $ 228,406
Investment in capital assets $ 16,945215 $ 17,562,467
Unrestricted 15,610,698 12,562,041
Total net position $ 32555913 $§ 30,124,508

At the end of the current fiscal year, the Authority is able to report positive balances in all categories of net
position.



Financial Analysis: (Continued)

Change in Net Position

2020 2019
Revenues:
Operating revenues $ 9,156,126 $ 8,704,387
Gain (loss) on disposal of capital assets (48,574) (10,606)
Other nonoperating revenue 132,782 22,591
Investment income 123,113 36,361
Total revenues $ 9,363,447 $ 8,752,733
Expenses:
Operating expenses (excluding depreciation) $ 5,736,833 $§ 5,223,408
Depreciation expense 1,195,209 1,128,870
Abandoned project costs - 1,885,556
Total expenses $ 6,932,042 $§ 8,237,834
Increase (decrease) in net position $ 2,431,405 $ 514,899
Net position-July 1 30,124,508 29,609,609
Net position-June 30 $ 32,555,913 $ 30,124,508

The Authority's net position increased by $2,431,405 during the current year. Key elements of the changes in
revenues and expenses are explained in greater detail under the Review of Operations section.

Capital Asset and Debt Administration

Capital Assets - The Authority's investment in capital assets as of June 30, 2020 amounts to $16,945,215 (net
of accumulated depreciation). Investment in capital assets decreased by approximately 3.5% during the year
largely due to annual depreciation. Below is a comparison of the items that make up capital assets as of June
30, 2020 vs. June 30, 2019.

2020 2019

Land $ 92,968 $ 92,968
Sewer system plant 35,565,964 34,919,518
Plant machinery 7,323,263 7,027,662
Equipment and vehicles 2,545,521 2,527,576
Accumulated depreciation (28,582,501) (27,836,397)
Construction in progress - 831,140

Total capital assets $ 16,945215 $ 17,562,467

More detailed information on the Authority’s capital assets is presented in Note 4 of the notes to the financial
statements.



Capital Asset and Debt Administration: (Continued)

Long-Term Obligations - At the end of the current fiscal year, the Authority’s long-term obligations included net
OPEB liability, net pension liability and compensated absences. Total long-term obligations increased by
$163,152 including an increase in the net pension liability, OPEB obligations and compensated absences. The
net pension liability comprised the largest portion of the overall increase in the amount of $120,431.

More detailed information on the Authority's long-term obligations is presented in the notes to the financial
statements.

Review of Operations

As previously mentioned, total revenues increased including operating revenues which increased by $451,739
resulting from a budgeted increase in revenue received from localities. Operating expenses (excluding
depreciation) increased $513,425 over fiscal year 2019 totals.

Authority Highlights

e The treatment facility discharge effluent quality met all VPDES permit limits during the fiscal year and no
significant problems were encountered with operating the plant.

e The average flow for fiscal year 2020 was 3.622 mgd less than fiscal year 2019. Rainfall measured at
the treatment plant for fiscal year 2020 was 45.79 inches compared to 57.31 inches in fiscal year 2019.
Fiscal year 2020 was much drier than 2019 and annual rainfall was below average based on recorded
rainfall at the treatment plant since 2005.

2020 2019
Total Annual Flow (mg) 4,152 5,658
Minimum Day (mgd) 8.819 (Oct. 2019) 8.948 (Jul. 2018)
Maximum Day (mgd) 30.923 (Feb. 2020) 38.259 (Feb. 2019)
Annual Average Day  (mgd) 11.879 15.501

Note: These annual flow numbers include septage/leachate received and internal facility flows.

e A private exchange contract with Chesterfield County has been signed to secure total nitrogen credit
needs through 2024.

e Authority Trust Engineer (Hazen) completed a Preliminary Engineering Report (PER) and a Value
Engineering Report (VER) for a Enhanced Nutrient Removal Upgrade.

o With the assistance of the Authority Trust Engineer (Hazen) and lobbying group (McGuireWoods and
Aqualaw), the SCWWA developed and submitted a Water Quality Improvement Fund (WQIF) grant

application to the Department of Environmental Quality. The Authority requested enhanced funding
based on the stress level of its Participating Jurisdictions.

e Continued to provide 24/7 treatment of wastewater during the ongoing Covid-19 crisis while
following the Commonwealth of Virginia mandates.

o Kept staff updated on all Covid-19 requirements and provided the appropriate personal
protective equipment (PPE).

e Added a personnel policy to address pandemics similar to Covid-19.

7



Authority Highlights: (Continued)

e Several process and facility improvements were performed during FY2020. The following were reviewed
and approved by the Board of Directors in the FY2020 budget.

o The Caustic/Bisulfite controls were split out to their own Programmable Logic Computer (PLC)
and the upgrade of the 24-year-old Blower PLC (PLC3) was started.

o Generator and Utility Power protective relays were upgraded to improve reliability and safety.

o The primary sludge line and thickened waste activated sludge line were split out to resolve a
pressure issue.

o Alum feed pumps were upgraded to peristaltic pumps.

o Scum pot air compressors (20+ years old) were upgraded to new rotary lobe compressors to
improve efficiency and reliability.

o An old Flygt mixing pump, the NPW booster pump, and the Muffin Monster comminutors were
replaced.

o Additional racks and cabinets were purchased for the warehouse. The new barcode software
that works with our inventory system was purchased. Additional grading and paving were also
completed around the warehouse to improve access.

o Several old vehicles were replaced, and a new dump bed trailer was purchased.

o Several areas were rehabilitated and painted. These include Pump Building 2, Headworks, and
the lime silos. The administration office floors were replaced.

o Grating for the aeration tanks was upgraded to allow for equipment to access these areas.

Nutrients

The Virginia Department of Environmental Quality (DEQ) finalized regulations establishing reduced limits for
nitrogen and phosphorus discharges into the Chesapeake Bay and its tributaries in November 2005. The
allocations for the Authority adopted by the Virginia State Water Control Board are based on concentrations of
5 milligrams per liter of total nitrogen and 0.5 milligrams per liter of total phosphorus.

In December 2010, U.S. EPA finalized the Chesapeake Bay Total Maximum Daily Load (TMDL). This is a Bay-
wide program that could result in further reductions to wastewater treatment facility allocations of nutrients. The
individual states in the Bay watershed will be responsible for compliance with these mandates from the U.S.
EPA. One of the requirements of the TMDL is that each state submits Watershed Implementation Plans (WIP’s)
detailing how they intend to meet the nutrient load caps imposed by U.S. EPA. States including Virginia, who
also developed two-year milestone reports and is submitting these bi-annual progress reports to U.S. EPA
showing what progress had been made.

The Commonwealth of Virginia posted its final Chesapeake Bay TMDL Phase Il Watershed Implementation
Plan (WIP) in August 2019. One initiative of the plan is to achieve additional nutrient reductions from significant
municipal treatment facilities that have not yet upgraded to achieve 4 mg/L of Total Nitrogen (TN) and 0.3 mg/L
of Total Phosphorus (TP). Another part of the plan is to include a secondary “floating” Waste Load Allocation
(WLA) for significant municipal facilities. The floating WLA will be based on the flow treated by the facility each
year instead of the flow capacity of the facility. The WLA based on the facility flow capacity with remain as a
“primary” WLA but the facility will be required to meet the lesser of the primary or the floating allocation. These
changes can have impacts on the availability of nutrient credits.



Authority Highlights: (Continued)

Wet Weather Infiltration & Inflow (1&l)

The wastewater facility biological treatment process is very vulnerable to upsets due to high influent flows during
wet-weather events. The base design of the SCWWA plant allows for a peak day flow of 57.5 MGD (2.5 times
average) and a peak hour flow of 69.0 MGD (3.0 times average). The Authority does not own the wastewater
collection systems transporting the influent to the SCWWA facility. From the regulatory perspective, there is the
potential that the contributing jurisdictions will be responsible for finding and eliminating | & | sources in their
collection systems. The jurisdictions may also need to consider constructing and operating flow equalization
facilities to mitigate the | & | that is not practicable to eliminate to prevent surges to the Authority treatment plant.
The City of Petersburg has installed a wastewater equalization (holding) basin at their Poore Creek Pump Station
to mitigate peak flows from this sewer-shed. In recent years, the Authority has begun noting compliance actions
have occurred in Virginia against facilities/jurisdictions with flows in the range of 10 to 100 MGD that have noted
sewer system overflows in the collection system.

Biosolids Handling

South Central Wastewater Authority utilizes land application for disposal of generated biosolids. Revised Virginia
biosolids regulations were approved by the Virginia State Water Control Board in September 2011 and while not
all aspects of the regulatory changes were favorable, the regulations do not constitute any significant additional
regulatory burden for South Central’s biosolids land application program. The Authority advertised for Biosolids
Disposal Services in 2018 and resulted in a 3-year contract with Nutri-Blend Inc. For FY2020, minimal biosolids
have been maintained onsite. Nutri-Blend routinely hauls biosolids Monday — Friday depending on the weather.
There have been instances where there have been large amounts of rain when they have requested to haul on
the weekends. They have successfully hauled biosolids offsite within the 30-day contract requirement.

Economic Conditions
The Authority continues to operate under sound management current working capital and positive cash flows

from operations and an outside revenue stream. Overall finances for the Authority for fiscal year 2019 as viewed
by management, including the Board of Directors, is considered sound.

Contacting the Authority

Questions concerning this report or requests for additional information should be directed to the Executive
Director, 21300 Chesdin Road, Petersburg, Virginia 23803, telephone (804) 590-1145.



- Financial Statements -



SOUTH CENTRAL WASTEWATER AUTHORITY

Statement of Net Position
June 30, 2020

(With Comparative Totals for the Prior Year)

Assets

Current Assets
Cash and cash equivalents

Cash and cash equivalents - Board designated

Accounts receivable
Inventory
Prepaid expenses

Total Current Assets

Noncurrent Assets
Capital Assets:
Land and land rights
Sewer system
Plant machinery
Equipment and vehicles
Accumulated depreciation

Sub-total net capital assets
Construction in progress

Total net capital assets
Total Noncurrent Assets

Total Assets

Deferred Outflows of Resources
Pension related items
OPEB related items

Total Deferred Outflows of Resources

10

2020 2019
5075367 $ 5,614,066
10,474,710 7,426,934
56,055 62,214
787,928 753,246
48,376 49,217
16,442,436 $ 13,905,677
92,968 $ 92,968
35,565,964 34,919,518
7,323,263 7,027,662
2,545,521 2,527,576
(28,582,501)  (27,836,397)
16,945,215 $ 16,731,327
- 831,140
16,945,215 $ 17,562,467
16,945,215 $ 17,562,467
33,387,651 $ 31,468,144
199,557 $ 104,540
34,594 20,958
234,151 $ 125,498




SOUTH CENTRAL WASTEWATER AUTHORITY

Statement of Net Position
June 30, 2020 (continued)
(With Comparative Totals for the Prior Year)

Liabilities

Current Liabilities
Accounts payable and other accrued expenses
Refunds due to member localities

Total Current Liabilities
Noncurrent Liabilities
Net OPEB liabilities

Net pension liability
Compensated absences

Total Noncurrent Liabilities
Total Liabilities
Deferred Inflows of Resources

Pension related items
OPEB related items

Total Deferred Inflows of Resources

Net Position
Investment in capital assets
Unrestricted

Total Net Position

The accompanying notes to financial statements are an integral part of this statement.

11

2020 2019

168,680 137,673
69,708 586,821
238,388 724,494
229,861 215,101
201,913 81,482
247,612 219,651
679,386 516,234